Pennsylvania

=
| £

Department of

Southcentral Regional Office

Environmental Protection CLEAN WATER PROGRAM
Application Type _Renewal NPDES PERMIT FACT SHEET Application No. _PA0085111
Facility Type Industrial INDIVIDUAL INDUSTRIAL WASTE (IW) APS ID 447
Major / Minor Minor AND IW STORMWATER Authorization ID 1551233
Applicant and Facility Information
Applicant Name Altoona Water Authority Facility Name Altoona Water Authority Tipton
Applicant Address 900 Chestnut Avenue Facility Address 3070 Old Route 22 West
Altoona, PA 16601-4617 Duncansville, PA 16635
Applicant Contact Mark Perry Facility Contact Irina Hott
Applicant Phone (814) 949-2222 Facility Phone (814) 944-2597
Client ID 85897 Site ID 238359
SIC Code 4941 Municipality Antis Township
SIC Description Trans. & Utilities - Water Supply County Blair
Date Application Received December 5, 2025 EPA Waived? Yes
Date Application Accepted December 12, 2025 If No, Reason
Purpose of Application This is an application for NPDES renewal.
Approve Deny Signatures Date
Nicholas Hong, P.E. / Environmental Engineer
X Nick Hong (via electronic signature) January 29, 2025
Daniel W. Martin, P.E. / Environmental Engineer Manager
X .
Mawrio D. Bebenekfor February 17, 2026
Maria D. Bebenek, P.E. / Environmental Program Manager
X P
Mawriaw D. Bebenek February 17, 2026




NPDES Permit Fact Sheet NPDES Permit No. PA0085111
Altoona Water Authority

Summary of Review

The application submitted by the applicant requests a NPDES renewal permit for the Altoona Water Authority - Tipton located
at 1837 Tipton Road, Tyrone, PA 16686 in Blair County, municipality of Antis Township. The existing permit became effective
on April 1, 2021 and expires(d) on March 31, 2026. The application for renewal was received by DEP Southcentral Regional
Office (SCRO) on December 5, 2025.

The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, a description of
the facility’s receiving waters attainment/non-attainment assessment status, and a description of any changes to the proposed
monitoring/sampling frequency. Section 6 provides the justification for the proposed NPDES effluent limits derived from
technology based effluent limits (TBEL), water quality based effluent limits (WQBEL), total maximum daily loading (TMDL),
antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief summary of the outlined descriptions has been
included in the Summary of Review section.

The subject facility is a 0.8 MGD treatment facility. The applicant does not anticipate any proposed upgrades to the treatment
facility in the next five years. The NPDES application has been processed as an Industrial Wastewater Facility due to the type
of wastewater and the design flow rate for the facility. The applicant disclosed the Act 14 requirement to Blair County
Commissioners and Antis Township Supervisors and the notice was received by the parties on December 8, 2025 and
December 9, 2025.

Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be Tipton Run. The
sequence of receiving streams that the Tipton Run discharges into are Little Juniata River, Juniata River, and the Susquehanna
River which eventually drains into the Chesapeake Bay. The subject site is subject to the Chesapeake Bay implementation
requirements. The receiving water has protected water usage for high quality cold water fishes (HQ-CWF) and migratory fishes
(MF). Class A Wild Trout fisheries may potentially be impacted by this discharge. The presence of high quality and/or
exceptional value surface waters triggers the need for an additional evaluation of anti-degradation requirements.

The Tipton Run is a Category 2 stream listed in the 2024 Integrated List of All Waters (formerly 303d Listed Streams). This
stream is an attaining stream that supports aquatic life and potable water supply. The receiving waters is not subject to a total
maximum daily load (TMDL) plan to improve water quality in the subject facility’s watershed.

The existing permit and proposed permit differ as follows:

e Monitoring for aluminum, iron, and manganese shall be 1x/month.
o Effluent limits for TSS

Sludge use and disposal description and location(s): The consultant confirmed there was not any biosolids disposed.
The proposed permit will expire five (5) years from the effective date.

Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in
accordance with 25 Pa. Code § 92a.82. Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which
will be considered in making a final decision on the application. Any person may request or petition for a public hearing with
respect to the application. A public hearing may be held if DEP determines that there is significant public interest in holding a
hearing. If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the
hearing and in at least one newspaper of general circulation within the geographical area of the discharge.

Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review,
contact the SCRO File Review Coordinator at 717.705.4700.




NPDES Permit Fact Sheet NPDES Permit No. PA0085111
Altoona Water Authority

1.0 Applicant

1.1 General Information

This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal
for the following subject facility.

Facility Name: Altoona Water - Tipton
NPDES Permit # PA0085111
Physical Address: 1837 Tipton Road

Tyrone, PA 16686

Mailing Address: 900 Chestnut Street
Altoona, PA 166001

Contact: Irina Hott
Water Treatment Supervisor
ihott@altoonawater.gov

Consultant: Leslie Loughner
Gwin, Dobson, and Foreman, Inc.
Senior Environmental Scientist
(814) 943-5214
lloughner@gdfengineers.com

1.2 Permit History

Permit submittal included the following information.

e NPDES Application

¢ Flow Diagrams

e Influent Sample Data
o Effluent Sample Data

2.0 Treatment Facility Summary

2.1.1 Site location

The physical address for the facility is 1837 Tipton Road, Tyrone, PA 16686. A topographical and an aerial
photograph of the facility are depicted as Figure 1 and Figure 2.



NPDES Permit Fact Sheet
Altoona Water Authority

Figure 1: Topographical map of the subject facility

Map eFacts Query | Advanced Query | Filter Plant Source Search

ESRI Streets & Imagery (© fTopographic! | National Geographic @, @, @ 4= =

0 0.1 0.2mi

Copyright:® 2013 National Geographic Society, i-cubed

Figure 2: Aerial Photograph of the subject facility

Map | eFacts Query | Advanced Query | Filter Plant Source Search

©) ESRI Streets & Imagery | Topographic National Geographic |} @ = =» y >

Steets  imagery

0 150 300ft

NPDES Permit No. PA0085111

Locate Latitude and Longitude
Decimal Degrees (&) DD/MW/SS

Degrees _ Minutes _ Seconds
Latitude: 40 40 3

Longitude: 78 19 35|

[ Locate | [ close |

Locate Latitude and Longitude
Decimal Degrees ©) DD/MM/SS

Degrees  Minutes  Seconds
Latitude: 40, 40 31

Longitude: 78

Locate | | Close |

Imagery: Source: Esri, Vantor, Earthstar Geographics, and the GIS User Community; ESRI Streets: Sources: Esri, HERE, Garmin, USGS, Intermap, INCREMENT P, NRCan, Esri Japan, METI, Esri China (Hong Kong), Esri Korea, Esri (Thailand), NGCC, (c) OpenStreetiap contributors, and the GIS

User Community



NPDES Permit Fact Sheet

Altoona Water Authority

2.2 Description of Wastewater Treatment Process

NPDES Permit No. PA0O085111

The subject facility is a 0.8 MGD design flow facility. From the filtration, the subject facility has a stream
flow of non-chlorinated potable water that exits the unit. A portion of the potable water is diverted to Outfall
001. The majority of the potable water is chlorinated prior to water distribution. The facility is being
evaluated for flow, pH, TSS, total nitrogen, total phosphorus, total aluminum, total iron, and total

manganese. The existing permits limits for the facility is summarized in Section 2.4.

A schematic of the process is depicted

TIPTON RESERVOIR

FILTER TO Wi

WO

STE o
>

[

FLOCCULATION BASIN

o

CRINE_CONJAC
AND_CLEARWELL

[0 DISTRIEUTION SYTew

A

STORACE TANK

PROCESS FLOW DIAGRAM

i | TELESCORIC ﬁ
1 VAL VE

<
> —
= ] | -
T > > _@
CHANMEL E r PROCESS
< ek
~ SUMP
X > P e ‘ 6% FILTER TO WASTE o il—
@ >
® | ®O® , jl
- R - RECYCLE
PUMP L g b
OVERFLOW. =
B . 9
® © = \ A
s rue [0l
1 il

T

?

LEGEND

CHEMICAL ADDITION POINTS

= ALUM AND/OR POLYMER

= CHLORINE

]

3-| = CORROSION INHIBITOR

® - FLOw

@ = TURBIDITY

@ = HEADLOSS

@ = LBEL

@ = CHLORINE RESIDUAL
= PARTICLE ANALTZER
@ = TEMPERATURE

WATER QUALITY/OPERATIONS MONITORING

T e
Bl

PROCESS FLOW DIAGRAM

ALTOONA (ITY AUTHORITY
CONTRACT DRAWINGS
FoR

TIPTON

0I5 TOTNSHIP, BLAIR COUNTY, PENNSYLVANI

WATER TREATMENT FACILITY | §

o Jon woe Jous vone

TSR DT T T

ey

2.3 Facility Outfall Information

The facility has the following outfall information for wastewater.

Outfall No.
Latitude

Wastewater Description:

001

Design Flow (MGD)

40° 40'

31.00"

Longitude

Water Treatment Effluent

-78°19' 35.00"




NPDES Permit Fact Sheet NPDES Permit No. PA0085111
Altoona Water Authority

2.3.1 Operational Considerations- Chemical Additives

Chemical additives are chemical products introduced into a waste stream that is used for cleaning,
disinfecting, or maintenance and which may be detected in effluent discharged to waters of the
Commonwealth. Chemicals excluded are those used for neutralization of waste streams, the production of
goods, and treatment of wastewater.

The subject facility utilizes the following chemicals as part of their treatment process.

e Chlorine for disinfection

e Caustic soda for pH adjustment

e Aluminum sulfate for coagulant

e Orthophosphate for corrosion inhibitor. This is fed after the NPDES discharge location.

2.4 Existing NPDES Permits Limits

The existing NPDES permit limits are summarized in the table.

PART A - EFFLUENT LIMITATIONS, MONITORING, RECORDKEEPING AND REPORTING REQUIREMENTS
I. A. For Qutfall 001 , Latitude 40° 40' 31.00" , Longitude 78°19' 35.00" , River Mile Index 442 , Stream Code 15908

Receiving Waters: Tipton Run (HQ-CWF)

Type of Effluent: Water Treatment Effluent

1. The permittee is authorized to discharge during the period from April 1, 2021 through March 31, 2026.

2. Based on the anticipated wastewater characteristics and flows described in the permit application and its supporting documents and/or
amendments, the following effluent limitations and monitoring requirements apply (see also Additional Requirements and Footnotes).

Effluent Limitations Monitoring Requirements
Parameter Mass Units (lbs/day) ! Concentrations (mgiL) Minimum @ Required
Average Average Annual Instant. Measurement Sample
Monthly Weekly Minimum Average Maximum Maximum Frequency Type
Report
Flow (MGD) Report Daily Max XXX XXX XXX XXX Continuous Measured
6.0
pH (S.U) XXX XXX Inst Min XXX XXX 9.0 1/day Grab
24-Hr
Total Suspended Solids XXX KXX HKXX Report XXX HKXX 1/year GComposite
Total Nitrogen XXX XXX XXX Report XXX XXX 1/lyear Calculation
24-Hr
Total Phosphorus XXX XXX XXX Report XXX XXX 1/year Composite
Report 026 052 24-Hr
Aluminum, Total Report Daily Max XXX Avg Mo Daily Max 0.65 1/week Composite
Report 24-Hr
Iron, Total XXX XXX XXX SEMI AVG XXX XXX 1/6 months GComposite
Report 24-Hr
Manganese, Total XXX KXX HKXX SEMI AVG XXX HKXX 1/6 months GComposite

Samples taken in compliance with the monitoring requirements specified above shall be taken at the following location(s):

at Quifall 001




NPDES Permit Fact Sheet NPDES Permit No. PA0085111
Altoona Water Authority

3.0 Facility NPDES Compliance History

3.1 Summary of Inspections

A summary of the most recent inspections during the existing permit review cycle is as follows.

The DEP inspector noted the following during the inspection.

03/10/2022:

The treatment plant discharge consists of diversion flow and is composed of treated (non-
chlorinated) drinking water that cannot be used in the distribution system. Diversions usually only
occur at plant start-up.

Doug mentioned that there may be multiple days or weeks when no diversion discharge occurs.
Backwash water is treated in a settling tank and the decant is recycled with new source water.
The diversion water is currently monitored for pH using a pH analyzer that measures the value
before the filtering process. The NPDES permit requires pH testing after all treatment. Doug stated
that the Authority has plans to install new pH analyzers in the correct location within the next three
months. pH is checked by operator if there is a discharge at the time of his visit.

Composite samples are taken by hand. All composite samples should consist of at least two
separate grab samples if discharge is under an hour. More grabs should be taken if discharge lasts
longer. All grab times should be recorded on log sheets or in logbook. pH sample should be a grab
and not from compositor

Sludge and much of the sand has been removed from three of the five the drying beds. The sand
was replaced with new material and the Authority is working on cleaning out the remaining beds.

03/17/2023:

The treatment plant discharge consists of diversion flow and is composed of treated (non-
chlorinated) drinking water that cannot be used in the distribution system. Diversions usually only
occur at plant start-up and there may be multiple days or weeks when no diversion discharge
occurs.

Backwash water is treated in a settling tank and the decant is recycled with new source water.

3.2 Summary of DMR Data

A review of approximately 1-year of DMR data shows that the monthly average flow data for the facility
below the design capacity of the treatment system. The maximum average flow data for the DMR reviewed
was 0.0654 MGD in November 2024. The design capacity of the treatment system is 0.8 MGD.

The off-site laboratory used for the analysis of the parameters was Pace Analytical located at 1803
Philadelphia Street, Indiana, PA 15701 and Suburban Water Testing Labs located at 1037F MacArther
Road, Reading, PA 19065



NPDES Permit Fact Sheet NPDES Permit No. PA0085111
Altoona Water Authority

DMR Data for Outfall 001 (from November 1, 2024 to October 31, 2025)

Parameter OCT-25 | SEP-25 | AUG-25 | JUL-25 JUN-25 | MAY-25 | APR-25 | MAR-25 | FEB-25 JAN-25 DEC-24 | NOV-24

Flow (MGD) 0.04029 0.02923 | 0.02235 0.03176 | 0.01692 0.02258 | 0.01239
Average Monthly 7 0.05301 5 2 0.0235 4 3 0.02884 2 7 0.034 0.0654

Flow (MGD) 0.17771 | 0.06728 | 0.07680 | 0.05354 | 0.07683 | 0.02652 | 0.04371 | 0.02258
Daily Maximum 0.08535 3 9 1 1 7 9 7 2 0.01433 0.049 0.0945

pH (S.U.)
Instantaneous
Minimum 6.33 6.31 6.24 6.27 6.34 6.38 6.46 6.28 6.78 6.76 6.56 6.54

pH (S.U.)
Instantaneous
Maximum 7.16 6.44 6.34 6.42 6.47 6.53 6.54 6.55 6.78 6.80 6.71 6.62

TSS (mg/L)
Annual Average <5

Total Nitrogen (mg/L)
Annual Average <0.729

Total Phosphorus
(mglL)
Annual Average <0.10

Total Aluminum
(Ibs/day)
Average Monthly <0.01 < 0.005 0.004 <0.003 0.003 <0.03 <0.0141 <0.03 <0.02 <0.001 0.003 0.008

Total Aluminum
(Ibs/day)
Daily Maximum 0.05 0.01 0.008 < 0.006 0.006 <0.06 <0.0221 <0.04 < 0.02 0.001 0.004 0.012

Total Aluminum
(mg/L)
Average Monthly < 0.06 <0.01 0.01 <0.01 0.01 <0.1000 | <0.100 <0.10 < 0.100 <0.01 0.01 0.015

Total Aluminum
(mg/L)
Daily Maximum 0.216 0.013 0.015 0.012 0.02 < 0.100 < 0.100 <0.10 <0.10 0.015 0.01 0.015